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EXPLODED VIEW: ENGINE COMMON PARTS

DRAWING #: 060487
APPLICABLE TO:

ITEM PART# QTY.  DESCRIPTION
1 0G0207 REF ENGINE GENERAC 1.6L NG
2 0G0834A 1 ENGINE PLATE 1.6L 6MM
3 0G0820 REF HOUSING BLOWER MACHINED 1.6L
4 0E9747 1 STARTER 12 VOLT
5 0G0839 2 ENGINE MOUNTING FOOT STAMPING
6 0G0781 1 EXHAUST MANIFOLD 1.6L MACHINED
7 0G0722 1 INTAKE MANIFOLD MACHINED 1.6L
8 0G0758 1 HEAT SHIELD LOWER 1.6L
9 0G0431 1 HEAT SHIELD UPPER 1.6L
10 0G0663 1 PULLEY CRANKSHAFT MACHINED
11 0G0786 1 WASHER PULLEY
12 0G0486 1 BRACKET TENSIONER
13 OF9617A 1 SPACER ALTERNATOR
14 0A1354B 1 DC ALTERNATR HAN-KOK
15 0G0823 1 V-BELT 3/8 X 30.6
16 0G1467 1 HEAT SHIELD FRONT 1.6L
17 0D2244M 1 ASSY MAGPICKUP(3/8-24 MALE)
18 036710 2 PIN SPRING 1/4 X 3/4
19 0C5479 1 SCREW HHC M12-1.5 X 40 G10.9
20 059980 7 SCREW HHC M10-1.5 X 25 G10.9
21 046526 16 WASHER LOCK M10
22 022131 17 WASHER FLAT 3/8-M10 ZINC
23 045772 9 NUT HEX M10-1.5 G8 YEL CHR
24 0G0464 1 GASKET INTAKE MANIFOLD 1.6L
25 0G0465 1 GASKET EXHAUST MANIFOLD 1.6L
26 052858 14 NUT TOP LOCK FL M8-1.25
27 061652 1 SCREW HHC M10-1.5 X 85 G8.8
28 057644 4 SCREW HHC M10-1.5 X 100 G8.8
29 0A7387 4 SCREW HHC M10-1.5 X 40 G10.9
30 039414 1 SCREW HHC M8-1.25 X 35 G8.8
31 022129 4 WASHER LOCK M8-5/16
32 022145 3 WASHER FLAT 5/16-M8 ZINC
33 029333A 1 TIE WRAP UL 7.4" X .19" BLK
34 057821 3 SCREW HHC M8-1.25 X 40 G8.8
35 045771 3 NUT HEX M8-1.25 G8 CLEAR ZINC
36 022507 2 SCREW HHC 1/4-20 X 1/2 G5
37 022097 2 WASHER LOCK M6-1/4
38 022473 5 WASHER FLAT 1/4-M6 ZINC
39 057823 1 CLAMP HOSE #10 .56-1.06
40 077996 1 CAP ANTIFREEZE RUBBER
41 0A6751 1 SWITCH HI-TEMP 245 D X 3/8 NPT
42 035579 1 BSHG RDCR HEX 1/4 TO 1/8
43 0A8584 1 SWITCH OIL PRESSURE 10PSI 2POL
44 0C1852 1 ADAPTER DRAIN OIL
45 070928 1 CLAMP HOSE - OIL DRAIN
46 069860C 1 HOSE OIL DRAIN ASSY 21"
47 069811 1 CAP HEX 1/4 NPT BRASS
48 0G1241 1 THERMOSTAT HOUSNG MACHIND 1.6L
49 025065 1 NIPPLE PIPE 3/8 NPT X 1-1/2
50 027738A 1 PIPE TEE 3/8 NPT
51 0E3257 3 SCREW HWHTF M6-1.0 X 16
52 0A8830 29 WASHER FLAT .341D X .75 OD
53 0G0905 1 HARN 1.6L R-200 CPL (NOT SHOWN)
54 0G02070100 1 OIL FILTER 1.6L
55 0F5512 1 REFLEX WRAP 13MM 13 X 460 (6” LG)
56 0G2068 1 GASKET T-STAT HOUSING 1.6L
57 055596 1 BARBED STR 3/8 NPT X 3/8
58 0C7649 2 CLAMP HOSE .38-.87
59 0C5210 1 HOSE 3/8 ID LOW PRES OIL/WATER (11” LG)
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